RECEIVED

FEB 2 § 2007

PUBLIC SERVICE
BEFORE THE PUBLIC SERVICE COMMISSION COMMISSION

COMMONWEALTH OF KENTUCKY

In the Matter of:

APPLICATION OF NORTHERN KENTUCKY )
WATER DISTRICT FOR APPROVAL OF ) CASE NO. 2007- 0007 '7L
CONSTRUCTION OF A BACKWASH TREATMENT )
SYSTEM AND ISSUANCE OF A )
CERTIFICATE OF CONVENIENCE )

)

AND NECESSITY

APPLICATION FOR APPROVAL OF CONSTRUCTION

Northern Kentucky Water District (NKWD), by counsel, petitions for an order
approving the construction of a backwash treatment system at its Taylor Mill Treatment
Plant pursuant to KRS 278.020.

In support of the application, the following information is provided:

1. NKWD's office address is 2835 Crescent Springs Rd., Erlanger, KY 41018-
[...]
e Data on the physical dimensions of the equalization or treatment units, typical and
_maximum hydraulic loading rates, type of treatment chemicals used, average dose and
frequency of use, and frequency at which solids are removed from treatment units -
where such units are used. '

1 Federal Register, Vol. 88, No. 111, Friday, June 8, 2001/Rules and Regulations, pp. 31086-31106.

NJOTMWTP BW EVALUATION V3 [DES]_RF.0OC ) - 4
COPYRIGHT 2005 BY CH2M HILL, INC. ’



o

TAYLOR MILL WATER TREATMENT PLANT BACKWASH RECYCLE EVALUATION

It should be noted that the Filter Backwash Rule does not indicate at what point a hydraulic
surge becomes a concern. This is because each treatment processes is unique and, therefore,
the rule gives states some discretion to determine if and when a surge should be mitigated.

Thereft)re; determining the acceptable recycle rate for-the TMTP will be based on treatability
testing and discussions with the Kentucky Division of Water.

SD #1 Discharge Requirements

Based on discussions with District personnel, it is our understanding that there are no preset
discharge requirements established by SD #1. Payment to SD #1 is based on two factors: a
base fee for volume of discharge and a surcharge based on the quality of discharge. The
District pays a base fee of $1.52 per 100 cubic feet ($0.002 per gallon) for sewer usage. A
surcharge fee is added to this amount based on the following formula:

A(SS~300) + B(BOD—240)+C (TKN —30)

Surcharge Fee ($/100¢f)=

1,000,000
where:
A,B,C = numerical unit cost factors for each constituent
S5 = guspended solids
BOD = biochemical oxygen demand
TKN = total Kjeldahl nitrogen

Since the process wastewater from the TMTP has insignificant concentrations of BOD and
TKN, the only factor that enters into the equation is suspended solids.

The current surcharge cost for the TMTP process wastewater discharge is

748.5084 (SS —300)
1,000,000

Surcharge Fee ($/100¢)=

The suspended solids in the process wastewater range from 315 mg/L to 4,334 mg/L, with
an average of 1,611 mg/L.2

Banklick Creek |

Based on information provided by District staff, the following regulatory requirements
apply to discharging to Banklick Creek:

e Monthly average of total suspended solids (TSS) of 30 mg/L
¢ Daily maximum of TS5 of 50 mg/L '
¢ pH within range of 6 fo 9

There are no restrictions on the volume of process wastewater that can be discharged into
the creek, from a regulatory perspective. ' :

2 Memorandum to Bari Joslyn, August 23, 2004. Subject: Taylor Mill Treatment Plant, Filter Backwaéh and Sludge Filtrate
Disposal Evatuation. :

NJOITMWT? BW EVALUATION V3 IDES]RF.80C ' . ) §
COPYRIGHT 2005 BY CH2M HILL, iNC.



TAYLOR MILL WATER TREATMENT PLANT BACKWASH RECYCLE EVALUATION

Sizing of Backwash Recycle System

The sizing of the backwash recycle system is critical because the District‘ has said that the
backwash system cannot be the limiting factor for capacity at the TMTP. The following
assumptions were used to size the process wastewater freatment system:

e The total usable storage in the spent backwash tank is 204,000 gallons.
¢ Total usable storage in the filter-to-waste tank is 224,000 gallons.

e On average, the filters are backwashed twice a week and operated to filter to waste once
a week. The total volume of backwash water to be addressed is 257,000 gallons, based on
backwashing all eight filters at their maximum spent backwash volumes (see Table 1).

e Filter to waste operates for 10 minutes, and the maximum rate of operation is 5 gpm/ft2,
or 13,500 gallons per filter. The combined filter-to-waste volume for all eight filters is
108,000 gallons.

s The estimated decant water from the sludge process ranges from 1,000 to 10,000 gpd if
the belt filter presses are operating.

e The backwash sequence {start to stop) for a filter is about 20 to 40 minutes. By
optimizing treatment capacity based on actual treatment capacity and available storage
of 204,000 gallons in the spent backwash tank, and by evaluating the duration of the
backwash sequence, treatment capacities of 196 gpm (at 40 minutes duration) and
394 gpm (at 20 minutes duration) are needed.

e The system should be able to treat the backwash from one filter in 2 hours or less, which
would require a treatment capacity of 366 gpm (based on the maximum amount of spent
backwash produced by Filter No. 3). Considering just the mean of the maximum values,
the treatinent capacity would need to be 265 gpm.

Based on these assumptions, the maximum installed treatment capacity is required to be 400
gpm. This will provide the capability of handling one filter backwash wash, under
maximum backwash flow conditions and treating the maximum volume-of sludge decant in
a 2-hour period and to provide flexibility to vary the duration of the backwash sequence.
There are two options available to the District regarding the level of treatment capacity to

- install. Furthermore, for flexibility of operation, two treatment trains should be installed,
each capable of producing at Ieast 200 gpm. The following two options that we developed
meet these criteria:

e Option 1—Firm capacity of 400 gpm by installing two 400-gpm treatment trains. With

- both treatment trains operating, there would be 800 gpm of capacity. Under maximum
conditions, the spent backwash from a single filter can be treated in 2 hours or less. The
spent backwash tank would have more than 95 percent of its usable volume available by
the time the Jast filter is backwashed. Under average backwash conditions, the spent
backwash from a filter would be processed in 1 hour. With only one unit operating and
the second unit in standby mode, the spent backwash water from a single filter could be
treated in less than 2 hours. By the time the last filter was backwashed, the spent
backwash tank would have roughly 32 percent of its available storage (65,000 gallons) to

NJO/TMWTP BW EVALUATION V3 [DES]_RF.DOC ) ) ‘ o §
COPYRIGHT 2005 8Y CH2M HILL, INC.

Vel

LT



TAYLOR MILL WATER TREATMENT PLANT BACKINASH REGYCLE EVALUATION

handle other process waste flows. All the spent backwash water could be treated within
3 hours after the last filter was backwashed.

* Option 2— Capacity of 400 gpm by installing two 200-gpm treatment trains. With only
one train operating, there would be 200 gpm of capacity. If one treatment train were down
for maintenance, under maximum conditions, the spent backwash from a filter could be
processed in about 4 hours or less. The spent backwash tank would have about 1 percent
of its available storage (6,200 gallons) to handle other process waste flows. While this is
not ideal, backwashes during a maintenance event can be spaced to every hour, which
would result in having about 18 percent of the available storage (35,800 gallons). Under
average backwash conditions, the spent backwash tank would have 51 percent of its
available storage (104,000 gallons).

Option 1 provides the most long-term flexibility to the District, especially during for
draining the sedimentation basins for maintenance. Option 1 also gives the District the
ability to backwash and treat the entire spent backwash within a typically operator shift.
Option 2, however, provides a lower, yet, more consistent recycle flow when the TMTP goes
to more continuous operation.

Assuming the treated process wastewater is returned to the filter-to-waste tank, it is
recommended that the filter-to-waste tank be empty before starting to backwash the eight
filters at the end of the operation week. This would allow six treated spent backwashes to
reside in the tank over the weekend. When TMTP starts up on Monday, the treated process
wastewater can be recycled to the head of the plant. The spent backwash water from the
remaining two filter backwashes can either be recycled to the head of the plant through the
filter-to-waste tank or dechlorinated and discharged to Banklick Creek.

Review and E\faiu'ation of Treatment Techno!ogies

When process wastewater was recycled fo the head of the plant without treatment, the
major impact to the treatment process was that the solids (and the taste and odors causing
compounds that were bound to them) were not removed. Therefore, a critical design
requirement for the process wastewater treatment system is to make sure that solids are
removed from the spent backwash water prior to recycle. Three treatment technologms are
being evaluated for use in the TMTP backwash recycle system:

e Inclined plate settlers
e Sand-ballasted flocculation and clarification (also known as Actiflo®)
e Membrane filtration using a microfiltration membranes

All three treatment processes are expected to be able to meet the water quality goals for the

Banklick Creek discharge permit. Figure 2 provides a revised process wastewater flow

schematic which includes a general item for how treatment would fit into the overall TMTP

flow pattern. As shown on Figure 2, the effluent from the backwash treatment process will

be discharged to the filter-to-waste tank. From that location, the water can either be recycled

to the head of the plant thorough the existing filter-to-waste recycle pumps or dechlorinated
and discharged to Banklick Creek. Each process is described below.

NJOITMNTP BW EVALUATION V3 [DES] RF.DOC . 7
COPYRIGHT 2005 8Y CH2M HILL, INC.



i eopLioL S00Z-DMY-aL ubp'SEEZEE OO0 oN Bumeig
INVId LNSWLVERIL TWEOTRYL
SWIHOS INGNLYIHL MB
IN3dS 0380d0dd
YAt igtoll|
— 2
STAOISI QI TNV ONY o
SNYL BDAMIS (ESSHNd
. ELLNIE
»z«omn— ~
Emwm @%&
) %mmm:w.mwm» o HEVMNOVE LNTdS
SOUVHDSIO M3N
AUVLINYS ] OHdS 40 . . . mmln
._.z<h<zmmm:m~
o NOUVNINOTHOSG (9o c000ez) llll.g -
| o e——— ’
MOTRENO 1
NIW O ~
SISV
WEFETR I
y
STIEAMEYTID -l eemenmeannmm {8} sy3Inl | mimsam—— E ANSPECSS e ~ ﬁ
_ SIVOINIHD
. .




TAYLOR MILL WATER TREATMENT FLANT BACKWASH RECYCLE EVALUATION

Inclined Plate Settlers

Inclined settling is accomplished using plates in a tank, where the wa’cer flow is
countercurrent to produce a clarified effluent. Countercurrent inclined settlers apply the
flocculated water upward through the channels formed by the inclined surfaces. Major
components of the inclined plate settlers are the following:

¢ The inclined plate settler
¢ Inlet distribution

Plate settlers

Effluent collection
Sludge removal

The advantage to inclined plate settlers is that increased surface loading rates can be used to
achieve proper settling. For this application, the plates can be purchased as package units, as
shown in Figure 3. Plate settlers are a very robust high-rate settling process that can handle
a wide variety of incoming water quality. They most resemble conventional settling in terms
of operation. To improve solids removal, a polymer is added to the incoming flow. Typical
loading rates for inclined plate settlers are 0.03 to 0.4 gpm/ft2 of active plate surface area.
The active plate area typically is 90 percent of the total plate area.

FIGURE 3
Package Inclined Plate Seffler

Actifio®

Actiflo® is a ballasted-floc clarification system that uses microsand-enhanced flocculation
and lamella settling to produce a clarified effluent. The District uses this process at its
Memorial Parkway Treatment Plant. Advantages of this process include very high loading
rates that can significantly reduce surface area requirements.

This process responds exceptionally well to changeé in water quality, and has consistently
demonstrated its ability to accommodate very high solids Ioadmg while producing a settled
water turbidity of 0.2 to 0.8 nephelometric turbidity unit.

Disadvantages of this process includes high operational cost due to the s1gmﬁcant amount
of energy required, when compared to other conventional processes, and the need to

NJOTMWTP BW EVALUATION V3{DES] RFROC . B C oo 9
COPYRIGHT 2005 BY CH2M HILE, INC.



TAYLOR MiLL WATER TREATMENT PLANT BACKWASH RECYCLE EVALUATION

replenish the microsand on regular intervals due to loss in the separation process. The _ (
process is wholly dependent on polymer addition to attach the flocs to the microsand. Too
little polymer and the system does not work. Too much polymer and carryover blinds
downstream processes. The ballasted-ﬂoc clarifier consists of the following subsystems, as
shown in Figure 4:

¢ Rapid mix or coagulation tank ¢ Settling tank
e Injection tank ¢ Sand recirculation pump
¢ Maturation tank e Hydrocyclone
FIGURE 4
Ballasted Fioc Carifier

SLUDGE

MICRO-SAND AND SLUDGE
TO HYDROCYCLONE
HYDROCYCLONE AL e ot

POLYMER
MICROQ-SAND

" COAGULANT |} : : AARAARAVERRA SN i ‘ (

- 'Rhwm" 3
WATER
o mnzcnon

COAGULATION 'MATURATION .

. TUBE SETTLER -
WITH SCRAPER

= Rapld mzxmg occur upsh'eam of the umt Where a coagulant is added foilowed by an

.- injection tank, where microsand and a polymer are added in a high-energy mixing

" environment. Following this is a maturation zone, where a lower-energy mixing takes place
to build the floc and attach it to the sand. The detention time for all these steps is about 6 to
10 minutes. The water then enters the settling tank where the microsand flocs settle out

_ quickly, and it is further clarified with tube settling before overflow into the effluent
channels. The microsand sludge at the bottom of the settling tank is pumped toa
hydrocyclone, where it is separated from the sludge by centrifugal force. The sand i is then
returned to the head of the process for reintroduction in the injection tank. The separated
sludge is removed at concentrations of 0.1 to 0.2 percent for further treatment.

Typical surface loading rates for the ballasted floc clanﬁer can range from 15 to 30 gpm/ 2,
which significantly reduce surface area requu'ements

NJOFTMWTP BW EVALUATION V3 JDES] RF.DOC ‘ - . o 10
- COPYRIGHT 2005 BY CH2M HILL, INC. ‘



TAYLOR MILL WATER TREATMENT PLANT BACKWASH RECYCLE EVALUATION

Microfiltration/Ultrafiltration

Microfiltration/ ultrafiltration is a positive barrier to particles and pathogens. Microfiltration
membranes typically operate at feed pressures up to about 30 psi, have pore size ratings of
about 0.1 to 0.2 micron, and remove particles including turbidity, bacteria, and protozoa
(such as Giardia lamblia and Cryptosporidium). The ultrafiltration membranes operate at feed
pressures up to about 45 psi. They remove particles similar to microfiltration and also some
viruses and dissolved organics. : '

* These systems can be purchased as pressure vessels (as manufactured by Pall) or as
immersed systems as manufactured by Zenon and US Filter. For the purpose of this
evaluation, the Pall Aria and Zenon 500 series systems were evaluated.

FIGURE 5
Microfiffration Systems

Pall System

The advantage of a microfiltration/ ultrafiltration process is that all particulates greater than
the membrane pore size are removed, regardless of pretreatment conditions. A
disadvantage to the membranes is that they have many mechanical components, and
provisions must be made for chemical cleanings. These systems typically are cleaned in
place with a weak acid to remove inorganics or weak base to remove organics from the
membrane surface. :

Summary of Capital Costs

As noted, the design for the backwash treatment system will consist of two 400-gpm
treatment trains (Option 1) to provide the most flexibility to the TMTP. Table 2 presents the
engineer’s opinion of probable capital and operating costs for each treatment system =
considered. The costs were developed based on input from equipment manufacturers and
other recently installed similar treatment units.

NJO/MMWTP BW EVALUATION V3 [DES] RF.DOC ‘ 0
COPYRIGHT 2005 BY CHZA HILL, ING.




TAYLOR MILL WATER TREATMENT PLANT BACKWASH RECYCLE EVALUATION

TABLE 2
Engineer’s Opinion of Probable Costs

: TrainNo.1—  Train No.2—  Train 3a—Pall Train 3b—=2Zenon
System Component ~ Plate Settlers Actiflo Membranes Membranes

Major edﬁipment

Plate settlers $180,000
Ag:tiﬂo®

Membranes

$874,000

$750,000 $1,340,000

Chemical feed equipment and

pumps $45,000 | $15,000 $5,000 $5,000
Installation $90,000 $356,000 $302,000 $538,000
Building $0 $75,000 $470,000 $410,000
Sitework $100,000 $70,000 $63,000 $65,000
Piping and valves _ $42000 - $138,000 $159,000 $236,000
Electrical o $21,000 $70,000 $80,000 $118,000
Instrumentation and control $21,000 $70,000° $80,000 $118,000
Contingency : $100,000 $334,000 ' $382,0b0 $566,000
Constructioncost - $599,000  $2,003,000 . $2291,000 = $3,396,000
Operations and maintenance cost $4,600/yr $22,500/yr $43,300/yr $50,700/yr
Present Worth (6%, 20 years) {$].-_ $652,450 $2,26'i,073 $2,787,647 - $3,971.524

Constructmn cost is based on prov:ding wo 400—gpm treatment trams
Construction costs are budgetary in nature and accurate to within 2 30% Detaat design needs to be completed to
obtain cost suitable for comparison of bidding alternatives.

Operations and maintenance costs based on operating each process 2 days per week per year
0O& M costs include power, chemicals, and maintenance material.

The inclined plate setflers result in the lowest capital costs, lowest operating costs, and
lowest present worth for the treatment systems investigated. They can address many of
NKWD's requirements for the backwash treatment system, as follows:

The plates have minimal moving parts and will be reliable and easily maintained.

No additional staff will be required to operate or maintain the system.

Treatment system will be easily automated and require little attention.

Water quality goals for plant recycle or discharge to Banklick Creek will be met.
Maintenance requirements are low. '

The system can handle spent backwash water or addmonal sludge flows from the basin
cleanings. : ‘ '

It is recommended that the inclined plates be considered for use as the process wastewater
treatment system. It is also recommended that the process design criteria for the mchned
plates be verified during pﬂot testing. The testing prototol i provided in Appendix A.

NIC/TMWTP BW EVALUATION V3 [DES)_RFHOC - o : - 12
COPYRIGHT 2005 BY CH2M HILL, INC. , :



TAYLOR MILL WATER TREATMENT PLANT BACKWASH RECYCLE EVALUATION

Comparison of Inclined Plates to Current Discharge Costs

A cost comparison of the recommended treatment alternative versus the “do nothing”
option was performed. The analysis is based on the present worth of each option (6 percent
mterest over 20 years). The present worth of the inclined plates is as follows:

o Capital costs $599,000
* Annual operating costs $4,600 per year
e Present worth $652,450

The present worth for continuing to discharge to SD #1 is based on the actual cost pald by
the District in 2004.

e Base charge $153,934 per year

® Surcharge $114,361 per year

e Power for pumping $1,400 per year (estimated)
e Total annual cost $269,695 per year

®

Present worth of sewer discharge  $3,093,375

Based on this cost comparisons, the inclined plate settling treatment system has
considerably lower present worth costs than the “do nothing” option. Furthermore, recent
discussion the District has had with SD #1 discovered that there are plans to increase the
base charge at a rate of 15 percent a year for the next 3 years with potentially more increases
continuing for the next 7 years. SD #1 has not indicated any plans to modify the surcharge
fee for suspended solids.

Recommended Solution

Based on the information provided herein, it is recommended that that the inclined plate
settlers be used for backwash treattnent at the TMTP in lieu of continuing to discharge to SD
#1 based on the present worth of the solution and increasing sewer discharge fees. Figure 2
 is a generalized schematic of the system. Spent backwash water will continue to be sent to
the spent backwash tank. The water inside the spent backwash tank will be pumped (using
the pumps that cusrently send water to the sanitary sewer to the top of the inclined plate
setter. The effluent from the plate settler will flow by gravity to the filter-to-waste tank,
where it can be recycled or discharged to the Banklick Creek.

The'piate settler can be installed outside, but it is recommended that heat tracing and